



TEST REPORT

NUMBER: SZHJ15337205

APPLICANT: GUANGZHOU PLATO PLASTIC CO., LTD
DAYUAN VILLAGE HENGLI TOWN NANSHA
DISTRICT GUANGZHOU CITY GUANGDONG
CHINA

DATE: Sep 20, 2007

ATTN: 郭隆胜

SAMPLE DESCRIPTION:

ONE (1) SUBMITTED SAMPLE SAID TO BE **180Z PVC TARPAULIN YELLOW**
VENDOR : PLATO PLASTIC CO.,. LTD.
COUNTRY OF ORIGIN : CHINA.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED SAMPLES</u>	<u>STANDARD - U.S. ASTM F963-07</u>	<u>RESULT</u>
SUBMITTED SAMPLE	TOTAL LEAD CONTENT	SEE REMARK

REMARK : THE TESTING SCOPE OF THE STANDARD WAS NOT APPLICABLE TO THE
SUBMITTED SAMPLES. HOWEVER THE RESULTS DID NOT EXCEED THE
LIMITS OF THE STANDARD.

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
SHENZHEN LTD.

BEN N.L. LIN
GENERAL MANAGER



TEST REPORT

NUMBER: SZHJ15337205

TESTS CONDUCTED

1 TOTAL LEAD (Pb) CONTENT

WITH REFERENCE TO SECTION 4.3.5 OF THE ASTM STANDARD CONSUMER SAFETY SPECIFICATION ON TOY SAFETY F963-07. ACID DIGESTION METHOD WAS USED AND TOTAL LEAD CONTENT WAS DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

RESULT : 11ppm

ppm = PARTS PER MILLION

DATE SAMPLE RECEIVED : SEP 13, 2007

TESTING PERIOD : SEP 13, 2007 TO SEP 19, 2007

END OF REPORT